
Assembly Instruction

TV Item No. 246317

B

E

STEP:1

STEP:2

STEP:3

M

M

L

L

K

K

J

J

I
I

I

I

F

G

A

D E

N



Item Photo

A

C

D

G

1

1

4

Item Description

I

Seat

Connector

Qty

 Nut(M6)

Nut cap(M6)

Lock washer(M6)

PhotoDescription

Assembly Instruction

chassis

Qty

J

12
4

1

Washer(M6)

1

 Allen Key(M6)

Allen screw

M6*40

K

L

Bottom ring

Shake piece

E

B

1

F

Allen screw

M6*45

M

4

 Allen Key(M6)

1

N

16

8

8


